

Treatment of Agitation in ER Pediatric Patients





- *Always offer PO over IM/IV
- *Recommendations are NOT a substitute for individualized agitation treatment plan
- *Consult Psychiatry for complete evaluation and patient specific pharmacotherapy recommendations
- *Patients already on antipsychotics might need higher doses of Olanzapine or Risperidone





Clonidine: PO	Risperidone: PO
≤ 4yo: 1-5 mcg/kg/dose	2.5-5kg: 0.1-0.15mg/dose
5yo and up: 0.05-0.1 mg/dose	5.1-10kg: 0.2-0.25mg/dose
Frequency: q8hrs	10.1-20kg: 0.3-0.4mg/dose
NTE: 0.2mg/day for <40kg; 0.4 mg/day for >41kg	20.1-40kg: 0.4-0.8mg/dose
	>40.1kg: 0.5-1mg/dose
	Frequency: q12hrs
	NTE: 1mg/dose for <20kg; 2.5mg/dose for >20kg
Hydroxyzine: PO	
Avoid in <6yo	
7-12yo/44kg: 0.05mg/kg/dose; max 25mg/dose	
12yo and up: 25-50mg/dose	
Frequency: q6hrs	
NTE: 200mg/day	
	Lorazepam: PO/IM/IV
*Avoid IM/IV benzodiazepine within 1 hour of IM Olanzapine dosing	*Avoid IM/IV Lorazepam within 1 hour of IM Olanzapine dosing
*ODT is not sublingually absorbed	*May use IM/IV if unable to take PO
*Do not use IV Olanzapine	
DOutine to exact MAT COuring time to need to the sum	<12y0/44kg: 0.05-0.1mg/kg/dose; max 2mg/dose
PO: time to onset $^{4}45-60$ mins, time to peak = 4 nours	12+y0/>44kg: 0.5-2mg/dose
IVI: time to onset = 15 mins, time to peak = 45 mins	Frequency: q4nrs
*IM plasma concentrations are 5x higher than PO	NTE: 4mg/dose for <44kg; 8mg/day for >44kg
6-12y0: 1.25-2.5mg/dose	
13yo and up: 5-10mg/dose	
Frequency: q6hrs	
NTE: 20mg/day from all sources or 3 total doses of IM	

Abbreviations: ADHD – attention deficit hyperactivity disorder; CD – conduct disorder; DD – developmental delay; NTE – not to exceed; ODD – oppositional defiant disorder; PTSD – post traumatic stress disorder



Treatment of Agitation in ER Pediatric Patients



Table 1: BARS (Behavioral Activity Rating Scale)

Scoring Agitation
1= Difficult or unable to rouse
2= Asleep but responds normally to verbal or physical contact
3= Drowsy, appears sedated
4= Quiet and awake (normal level of activity)
5= Signs of overt (physical or verbal) activity, calms down with
instructions 6= Extremely or continuously active, not requiring
restraint
7= Violent, requires restraint

BARS is scored when there is a question around patient agitation such as when there are known predictors of agitation including substance intoxication or withdrawal, history of violence, involuntary status, acute psychosis, acute mania or mental status changes. Nurses perform the BARS evaluation on intake and repeat every two hours for patients who are 5 or higher on the BARS. If the patient scores a 4 or 3, there is no need to reassess unless patients show signs of agitation. The BARS scale can be partnered with a recommended medication list to help provide adequate sedation while limiting the use of physical restraints, minimizing length-of-stay and supporting patient & provider safety.

Both non-pharmacological and pharmacological interventions should be used together while treating a pediatric patient experiencing agitation. The goal of medication in the treatment of the agitated youth is to calm the patient enough for evaluation without causing excessive sedation and to target the underlying cause of distress.





References

Barzman DH, et al. A Retrospective Chart Review of Intramuscular Ziprasidone for Agitation in Children and Adolescents on Psychiatric Units: Prospective Studies Are Needed. 2007; 17(4): 503-509.

Binder RL, McNiel DE. Contemporary practices in managing acutely violent patients in 20 psychiatric emergency rooms. Psychiatric Serv. 1999;50(2):1553-1554.

Foster S, Kessel J, Berman ME, et al. Efficacy of lorazepam and haloperidol for rapid tranquilization in a psychiatric emergency room setting. Int Clin Psychopharmacol. 1997;12(3):175-179.

Gerson R, et al. Best Practices for Evaluation and Treatment of Agitated Children and Adolescents (BETA) in the Emergency Department: Consensus Statement of the American Association for Emergency Psychiatry. Western Journal of Emergency Medicine. March 2019; 20(2): 409-418.

Jangro, et al. Conventional intramuscular sedatives versus ziprasidone for severe agitation in adolescents: Case-control study. Child and Adolescent Psychiatry and Mental Health. 12 March 2009. Vol 3. No. 9.

Khan, Mican. A Naturalistic Evaluation of Intramuscular Ziprasidone Versus Intramuscular Olanzapine for the Management of Acute Agitation and Aggression in Children and Adolescents. J Am Acad Child Adolesc Psychiatry. 4 Jan 2007; 6(16) Lexicomp. Wolters Kluwer. https://www.wolterskluwercdi.com/ lexicomp-online/. Accessed August 17, 2020.

Meyer-Massetti C, Cheng CM, Sharpe MA, et al. The FDAextended warning for intravenous haloperidol and torsades de pointes: how should institutions respond? J Hosp Med.2010;5(4):E8-E16. doi: 10.1002/jhm.691.

Miceli, et al. Effects of high-dose ziprasidone and haloperidol on the QTc interval after intramuscular administration: a randomized, single-blind, parallel-group study in patients with schizophrenia or schizoaffective disorder. Clin Ther. 2010 Mar;32(3):472-91. doi: 10.1016/j.clinthera.2010.03.003.

Pappadopulos E, et al. Treatment Recommendations for the use of Antipsychotics for Aggressive Youth (TRAAY) Part II. J Am Acad Child Adolesc Psychiatry. 2003; 42(2): 145-61

Scotto Rosato, et al. Treatment of maladaptive aggression in youth: CERT guidelines II. Treatments and ongoing management. Pediatrics. 2012; 129(6): e1577-86

Swift R, et al. Validation of the behavioural activity rating scale (BARS)[™]: a novel measure of activity in agitated patients. *Journal of Psychiatric Research*. 2002;36(2):87-95.

Zeller. (2016). Haloperidol in the Emergency Room Setting. Psychiatry Advisor. Accessed 8/11/2020





Approved by the Pediatric Evidence-Based Outcomes Center Team. The approved Pediatric ED agitation protocol developed by psych at DCMC has now been approved to be the Ascension National Pediatric ER agitation protocol.

Revision History

First Published to EBOC Original Date Approved: June 2023 Next Review Date: June 2027

Treatment of Agitation Team:

Andrew Wong, MD Ryan Brown, MD Melissa Reyes, PharmD EBOC - Carmen Garudo, PM

EBOC Committee:

Lynn Thoreson, DO Sarmistha Hauger, MD Patty Click, MSN, RN Sheryl Yanger, MD Tory Meyer, MD Meena Iyer, MD Lynsey Vaughan, MD Amanda Puro, MD Nilda Garcia, MD